© BLUEBIRD

Y s [~ A

Lawn Combers/Seeder

OWNER’S MANUAL

C 18 Lawn Comber Pl 8 Lawn Comber




Contents

Index

Operator’s Guide Page

ST 3 it s 0 T ORI B vrior YTy I L~y o vy R 1
C18/P18 Model Numiber Formati. ..o s i 2
Py Ll T T U OOOUONOW..
Features: And Controls: o munmmimsims s s s 4
(Fererall Satety T OStICTIONE oo e RS S5 S T AN AR 55 5
Using Your New Comber / SEeder ........cocicuneriiriinie st nesenens 9
Maintenance and Service
Inispeetion SCHEABIE: oo ssssss s s oS ssdeisssiion 9
Blade Versatility
Fhail Blade o ansnnnnanammsnamimnssamsnnnaaiassivnse 10
Delta Blade ..ottt cae e snsseneeneenenee L1
Spring L i s o el ot s s R sppmaena
Dirive Belt Replacerment . i s i s s s i sy 11
Lawn Bagger Operating INStructions. ..o sesiessssesssessessesesenses 12
Lawn Seeder Operating Instructions:iiiiiamsismssimimidiii e 12
Comber/ Seeder DEalS . auiinnimsmimstoisiim s i s s s e e 13
Decal PIACEMENT ..cveueeeeieeeieieitecteteteeciee e e es s s stes e saeneneneesseseesesseseesesemseseeseneees L4

Replacement Parts Lists

C18 Compact Lawn Comber ...o.oveuoeeeresieri et sses s ss e s e seens 15
P8 v o bt s o s e e e R 17
P18 Lavin Comber WIth Bafmer. .. s smsissmensscvamsisisis s sbsassissi e iasamiiimii 19
P18 SEAET ettt bbb bbb s b 21
Flaik Blade Reelimarssmmmm oo i s s s i niiss 23
DEItE BIAde: RECL:cvosussimsomssmsmsssomimmsnimosssssunsisssssnnesmmsmsitens s s s ssensis sl
Spring Tine Reel. .ottt eaee 2D

Attachments

FO00-PIRCatcérBag ARtachmentasnannarnmun s is s 26
6900-B18 Secder Aftachmente s amim i i s e e s e 28

General Product Information

NVBERIIEN v mminsancons snavniwssss s sostkas oukdomiian Gosd5oaa s RS R s RS avsa i as
Purchase Recofdic v s mmnismnminnimsismsravinmensvemi31
SalesAnd Service Contact:comnmmmmmimmrr sl s



=) BLUEBIRD

C18/P18 series Comber/Seeder

Specifications
Specifications C18 P18
Engine options 3.5HP B&S (2.6kw) (Spring tines only) | 5.5HP B&S Intek (4.1kw)
4HP Honda (3kw) (Spring tines only) 5.5HP Honda (4.1kw)
5.5HP B&S Intek (4.1kw) (Flail or Delta) | SHP B&S (6kw)
5.SHP Honda (4.1kw) (Flail or Delta)

Combing width

18~

Clutch control

Handle mounted with automatic safety declutching

—

Clutch mechanism

Spring loaded belt tightener and idler pulley

Combing/Seeding
width

18~ (45.7cm)

Depth adjustment

Adjustable depth control w/ uni-

lever mechanism with lock and stop

Flail blades reel 52 case hardened steel with 5/8~ 52 case hardened steel with 5/8”
(1.6c¢m) spacing (1.6¢m) spacing
1/8"x1"x31/2 (0.3x2.5x8.9¢m) 1/8"x1"x4” (0.3x2.5x10.2¢m)
Delta blades reel 20 austempered 12-gauge steel with 2” (5cm) spacing

Spring tines reel

52 tines with plastic protection sleeve

| N/A

Construction Uni-body welded
10 gauge
Drive V-pulley, belt and belt keeper
Handle Folding Rigid
Ergonomic design w/ padding Ergonomic design w/ padding
Catcher bag N/A 8 cu.ft (0.23m3) synthetic fabric with
rolling tray
Seed hopper N/A 1,358 cu.inch (22.3 1) or appr. 30 Ibs
(13.6kg) of seeds
Self driven agitation
Viewing window
Weight 127 lbs (57.6kg) Seeder 1651bs (74.8kg)
(Less 20 Ibs Comber 144lbs (65.3kg)

without engine)

Bagger 1571bs (71.2kg)

Width

28" (71cm)

26 /2" (67.3cm)

Length 20" (50cm) w/o handle 26 */+" (68cm) w/o handle
37" (94cm) w/ handle 50" (127¢m) w/ handle
Height 23 '/+" (59¢m) w/o handle 24" (61cm) w/o handle
417 (107¢m) w/ handle 40" (102cm) w/ handle
Wheel base 12 1/4” (31c¢m) center to center 17 3/4” (45¢m) center to center
Bearings '/+” sealed flange cartridge
Wheels Front: 8"x1%:” (20.3cm x 4.4cm) Front: 8x 1/ (20.3¢cm x 4.4¢m)

Rear: 8"x1%/:” (20.3cm x 4.4cm)

Rear: 10"x2%:" (25.4cm) (Bagger unit)
Rear: 10"x1%:" (Seeder unit)




1. Model Name Format:

DECK TYPE / WORKING WIDTH / ENGINE/BLADE / PRODUCT

& BLUEBIRD'

C18/P18 Combers and Seeders

7 digits format

(1) Deck type: -C:

-P:

(2) Working width: 18"
(3) Engine: -00:

(4) Blade

(5) Product: -C:

-3B:
-4H:
-5B:
-5H:
-8B:

compact
professional

Less engine

3.5HP B&S w/ 6:1 gear reduction

5.5HP B&S Intek

5.5HP Honda
8HP B&S

flail
delta
spring tines

comber

bagger (catcher bag)

seeder

4HP Honda w/ 6:1 gear reduction

Example: P185BFB is a P18 series unit with a 5.5HP B&S Intek engine, flail blades and a catcher bag.

2. Product Offering:

a) C18 Series

Engine options
Less Engine | 3.5HPB&S | 4HP Honda 5.5i|-ll;’ E&S 5.5HP Honda
nte

Blade Flail C1800FC N/A N/A C185BFC C185HFC
Options | Delta C1800DC N/A N/A C185BDC C185HDC

Tines C1800TC *C183BTC *C184HTC N/A N/A

*Requires 6:1 Gear Reduction for tine reel assemblies.
b) P18 Series
e Combers (C)
Engine Options

Less Engine 5.5HP B&S Intek | 5.5HP Honda 8HP B&S

Blade Flail P1800FC* P185BFC P185HFC P188BFC

Options Delta P1800DC* P185BDC P185HDC P188BDC




3n

2. Product Offering:
b) P18 Series

o Combers with Catcher Bags ,(B). Flail reel only. Delta reel not recommended.

Engine Options
Less Engine 5.5HP B&S Intek 5.5HP Honda 8HP B&S
Flail P1800FB* P185BFB P185HFB P188BFB
*» Seeders (S). Delta reel only. Flail reel not recommended.
Engine Options
Less Engine | 5.5HP B&S Intek 5.5HP Honda 8HP B&S
Delta P1800DS* P185BDS P185HDS P188BDS

* if ordering “less engine” for a standard 5hp, the pulley and belt are included. If ordering “less engine” for an 8hp,
the pulley and V-belt must be ordered separately. (Pulley part number is 54020 and V-belt part number is 54018.)

Assembly - Put into Service

Attach handle to comber.

2. Atftach cable to bail using 5/16" bolt and nut. Do not overtighten, clevis must swing freely. Adjustment nut on

clevis should be at midpoint of thread.
Slide clip over cable. Clip must be 4-1/2" from top edge of clip to end of cable sheathing.

4. Attach clip to handle through hole in handle using 1/4" bolt and nut. Note: Hole through P18 handle is oriented
90 degrees from hole shown in picture. The clip is still mounted through this hole.

5.  Test clutch handle to insure clutch spring stretches 2" maximum and releases freely.

6.  Add engine manufacturer's recommended oil to engine. (Refer to enclosed engine manufacturer's manual and

follow starting instructions before proceeding further.)

7. The engine speed is pre-set by manufacturer. The correct speed is 3200 to 3400 RPM. Consult the engine

manufacturer's manual for directions to adjust the governor and carburetor if speed is not within this range.

CABLE ATTACHMENT

Item Description Qty

Clip, Tube

Clutch Cable

Bolt, Hex, 1/4-20 x 1-1/2
Nut, Nylon, 1/4-20

Bolt, Hex, 5/16-18 x 1
Nut, Nylon, 5/16-18

DO W=
— i ksl ke

Tools Required:

Ratchet

1/2" Socket
1/2" Wrench
7/16" Socket
7/16" Wrench

Ul




Features and Controls C18 Lawn Comber

Folding Handle
Knob




Features and Controls P18 Lawn Comber

Handle

Clutch

Engine

Depth Lever

Depth Knaob
Clutch Cable
Depth Lock




Features and Controls P18 Lawn Comber w/Catcher

Clutch
Catcher Bag
Engine
Depth Lever
Depth Knob Clutch Cable
Depth Lock \
==
=i - 2
L) @

@ Platform

Drive Guard



Features and Controls P18 Seeder

Clutch

Control Lever

Engine

Clutch Cable
Depth Lever

Depth Lock \

Dial Indicator



Operator’s Guide

General Safety Instructions

This manual will assist you in the safe operation and proper maintenance of vour BlueBird equipment. Read it
thoroughly before attempting to operate the machine. Call your dealer or BlueBird if additional information is
required.

This equipment should not be modified without the manufacturer’s prior written authorization. Doing so may not
only affect the equipment’s performance and durability, but also create safety hazards for the operator and the
surroundings. Warranty will be voided if changes are made to the equipment without the manufacturer’s prior
written authorization.

DO NOT operate or perform maintenance on this machine without first reading the entire owner’s manual.

DO NOT operate on hills exceeding 35% grade. It is reccommended for best uniformity that hills be power
raked across the slope, not up and down the slope. DO NOT leave the unit sitting on a slope unattended. It
has no parking brake.

DO NOT tear down the engine, as this may void the Engine Manufacturer’'s Warranty. Contact your nearest
engine manufacturer’s authorized servicing dealer for engine service and warranty questions. Follow all engine
manufacturer’s maintenance instructions. Should any malfunction occur with the engine during the warranty

period, take to an Authorized Service Dealer.

DO NOT run engine while servicing.

DO NOT use on any surface other than grass.

DO NOT place hands or feet near moving or rotating parts.

DO NOT run engine in an unventilated space.

DO NOT smoke or allow open flame or sparks near unit and always stop the engine when fueling.
DO NOT remove guards while operating.

DO NOT modify this equipment.

DO NOT use this equipment for purposes other than lawn dethatching/seeding/verticutting.

CAUTION! Inspect lawn and remove any rocks, wire, string and other objects that might present a hazard
before starting.

CAUTION! Identify and mark all ground objects to be avoided, such as sprinkler heads, stakes, water valves,
clothesline anchors, etc.

CAUTION! Use machine for grass lawns only.

CAUTION! Keep children away from equipment.

CAUTION! Adopt safe lifting and moving techniques when loading/unloading equipment.
CAUTION! Make sure all safety decals are in place.

CAUTION! BlueBird parts have been designed and specified to meet commercial operating standards for
strength and durability. For reliability and preservation of design safety standards, replacements should only be
made with genuine BlueBird parts or material of equivalent type and strength.

CAUTION! Any modifications or additions to this equipment without written authorization from the
manufacturer will void all manufacturer’s warranties.

CAUTION! To turn and maneuver your machine, bear down on the handle and pivot on the rear wheels.
CAUTION! To transport your Comber/Seeder:

* Shut off engine and allow engine to cool for 2 minutes.

* Close folding handle if unit is furnished with one.

* Itis recommended that two people lift machine.

* Seccure in place during transport.

=8



Using Your New Comber/Seeder

Before You Start

*  Mow the lawn to its normal cut height.
+ Allow lawn to dry. Wet conditions may cause increased damage to healthy grass.
*  Set rake depth so that blades just touch on a flat surface like a sidewalk or driveway.

+ Lawns with deep thatch exceeding /2" may be best dethatched in two treatments (spring and fall) to avoid major shock to an
older lawn.

Starting

*  To engage clutch in heavy thatch, bear down on the handle to slightly raise the front wheels. Engage the clutch and slowly lower
the unit into the turf.

* Do asmall test arca at a slow walking pace.
* If the engine RPM drops excessively, the depth setting is too low.
+  If the unit pulls forward and bounces roughly, the depth setting is too low.

Finishing
* Remove all extracted thatch from the grass and compost/dispose of properly.
+  Other procedures to improve your lawn may include acration and fertilization.

Storage

*  Refer to engine manufacturer’s instructions for engine storage information.
+  Clean machine.

* Cover all scratches with touch up paint.

+  Lubricate accordingly.

+ Covered or indoor storage is reccommended.

Maintenance and Service

Inspection Schedule:

Each Use 20 hrs
D | Sceder holes = remove dirt/plug

[e)[e]

D I Enginc oil (Refer to engine mfg. manual)

D FClurch cable
D 'BC(‘:I'S and warning

|

|

|

|

D [T-‘asrcncrs and fittings I
IB @t wear (cracks, fraying, corners rounding) l
|

|

|

|

|

D | Folding handle latch

B | Blade wear

IB Imec condition (rust, cracks, etc.)

D I Blade shaft spring clips
D ‘ Engine air cleaner (see engine manual)

[EOOEIOE] )]

Qn



Blade Versatility

Flail Blade (For any replacement parts for the Flail reels, please see page 23)

Thatch is the dense layer of clippings, roots and stems that form between the soil and the base of the
grass. As thatch builds up it prevents water, air and fertilizer from being absorbed into the soil, which
causcs shallow root dcvclopmcnr leading to drought susceptibility and winter kill. Excessive thatch also
creates an ideal environment for insects and lawn diseases. Power raking with flail blades removes this
thatch layer and restores your lawn to good health. Flail blades offer the most aggressive dethatching of all
the blades offered.

Adjusting Flail Blade Height — the blades arc raised and lowered by means of a height adjustment lever
on the right side of the deck. The knob at the front of this lever controls the depth. Turmng the knob
counter-clockwise allows the blades to go deeper.

Flail Blade Wear/Rotation/Replacement — After your BlueBird unit has been used for some time, the
blades will wear on the striking edge as shown. When this happens, their dethatching performance will
diminish. A new combmg cdu;L may be obtained by simply rotating the entire rotor shaft assembly end for
end, which will result in a new cdgc shown. This process may be repeated until the blades reach their wear
limits. To turn the rotor shaft end for end instructions follow:

Q O ! ( O
3.0/ 76mm
ROTATION min. length ROTATION

g c18

3.5/ 89mm
min. length

N
4' Original L New

Combing Edge Combing Edge

Rotating Rotor Shaft—
1. Allow engine to cool
Disconnect spark plug
Remove belt guard
Remove belt and pulley from rotor shaft
Remove plastic cap from opposite end of shaft and install where pulley was located
Remove the 4 bearing bolts and drop out rotor shaft
Inspect shaft, bearings, blade length, blade safety clips and spacers

Rotate shaft end for end

MOBo, B & KW R

Reinstall bearing bolts

10. Reinstall pulley, ensuring pulley is flush against the bearing collar

11. Check pulley alignment to engine shaft pulley and adjust if necessary
12. Reinstall belt and belt guard

13. Reattach spark plug wire

=10



Replacing Worn Flail Blades-

1. Allow engine to cool

2. Disconnect spark plug

3. Remove belt guard, belt and shatt pulley

4. Take out and dispose of spring clips that hold the shaft in position.

5. Inspect the blade shafts and replace if bent or worn.

6. Drive blade shafts out toward the center. The blades and spacers will fall off.
7. Install new blades, replacing rubber spacers it necessary. Refer to parts drawing for blade/spacer placement. (see page 23)
8. Install new spring clips.

9. Repeat for remaining three shafts.

10. Reinstall pulley and align to engine pulley.

11. Reinstall belt and belr guard.

12. Reattach spark plug wire.

*  Delta Blade (For any replacement parts for the Delta recl, please see page 24)
Delta blades were created pnm.unlv for overseeding existing lawn, which cffectively incorporates grass seed into the soil. This is
an casy, reliable method for rejuvenating poor lawns. The Delta blade is also useful as a vertical mower for cutting running stem
grasses and for opening the soil to oxygen, water, nutrients and other chemicals. Also Delta blades are beneficial on slopes,
terraces and in high clay content soils where water runoff is a problem.

Adjusting Delta Blade Height — the blades are raised and lowered by means of a height adjustment lever on the right side of
the deck. The knob at the front of this lever controls the depth. Turning the knob counter-clockwise allows the blades to go
decper.

Delta Blade Wear/Replacement — Over time, due to wear, the blades will diminish in length. When blades have worn down by
/" (the overall length at the longest point of the blade will be 2 '/27), it will be necessary to replace the blades.

* Spring Tine (For any replacement parts for the Spring Tine reel, please see page 25)
Idcal for the established lawn that is not in need of complete renovation but rcquirim, dethatching (dr\'-q]mts', fungus, etc.)
Spri ng tines are dulhncd to plllL]\ dead grass and thatch out of the lawn without tearing or d'tm.lglng., existing root structure.
With its flexible tines, lawn is combed only /<" into the soil so it cannot penctrate into the root structure. Spring tines provide .
less aggressive dc:h:m.hm!, than flail blades.

Adjusting Spring Tines Height — the tines are raised and lowered by means of a height adjustment lever on the right side of
the deck. The knob at the front of this lever controls the depth. Turning the knob counter-clockwise allows the tines to go
deeper.

Spring Tine Wear/Replacement — Over time, due to wear, the tines will diminish in length. When the tines can no longer be
adjusted to comb /" into the soil, the tines must be replaced. Spring tines can be replaced without removing the reel assembly
by using a /2" socket.

Drive Belt Replacement

The following procedure should be followed to replace the drive belt:
1. Allow engine to cool

2. Remove spark plug wire

3. Remove belt guard

4. Remove old belt

5. Inspect pulley for wear and replace if necessary

6. Check engine pulley to rotor pulley alignment and adjust if necessary

7. Inspect belt idler. Idler roller bearing should rotate smooth and free. Idler pivot arm should be free with no more than
0.25” side play. Replace if necessary.

8. Install new belt by looping over bottom pulley first, then over engine pulley. Be sure belt idler and belt keepers are
outside the loop of the belt.

9. Adjust the belt keeper as necessary and reinstall the belt guard.

10. Reattach the spark plug wire.

11=



Lawn Bagger Operating Instructions

(See page 26 for additional instruction tor Catcher Bag Assembly)

Attaching the Bagger Platform

Place the hooks on platform into the slots at the rear of the machine. Push platform into the slots. Raise up end of

platform about 45 degrees. The hooks on the front of the p]'.ltf'urm will s]ip down into “kevhole slots”.

Catcher Bag
Bag damage most commonly occurs duce to improper assembly of bag to frame. Be sure to follow assembly
instructions included with vour bag.

Proper Height Setting
Thatch is thrown into the catcher by the impact of the flail blades swinging through the grass. The blades should
not hit the ground. It the blades hit the ground, they will bounce causing inctfective detharching.

Lawn Conditions for Bagging

Best performance will be achieved in lawns that are cut short and free of moisture. Wet lawns will hamper the
bagging effectiveness. Long grass may result in tearing or ripping of the lawn. If the lawn has a heavy build up of

thatch, it is recommended to go over it in one direction and do it again at a right angle. A heavy buildup of thatch

may have taken years to accumulate — it may take 2 or 3 sessions of combing to remove it. Do not try to correct a
severe problem with one pass over the lawn.

Lawn Seeder Operating Instructions

(See page 28 for additional instruction for Lawn Seeder Assembly)

General Information

The seed hopper is located at the back of the machine. Seed deposit is spaced in 27 increments and seeds are
dropped after the blades have sliced the soil. As the lawn sceder moves forward, the heavy neoprene deflecror at
the rear of the sceder smoothes the soil so the seed is covered.

To avoid the unattractive eftect of “rows” of new grass, it is recommended to overseed in one direction, then “cross-

cut” at approximately 45 degrees from the first run. When you use this procedure, set the seed drop setting at 1/2
of the recommended application rate per 1,000 square feet.

The lawn sceder is not a “thatcher”. Excess thatch (if present) should be removed with a thatcher before
overseeding. Sced must have contact with soil (including soil cover) to germinate.

Setting the Seed Hopper

There is a seed application chart on the back of the seed hopper. The seed adjustment dial is on the rear of the
sced hopper. To set the sced adjustment, loosen the wing nut, rotate the adjusting dial to the correct setting, then
tighten the wing nut. The seed control lever is located on the handle of the seeder unit.

When the seed control lever is in the open position, the adjusting dial controls how far the seed gate can open. The

seed control lever allows you to turn off the flow of seed when making turns and when filling the sced hopper.

=12



Comber/Seeder Decals

1

[UL

S

2
C18 Lawn Comber

3

%/

pog

—¥

P18 Lawn Comber
9
4 o L T T
I— T D CPOOENT. FAITEN ThavE CELVEN LSS BT -wv-'-“"‘_
| P18 Seeder s =ns (e _sa. | SSEREEES..
Lo =TV e W ] AN PTTLIE LASM WTW A
g 40 b=
i—awm v SFOID_RECOMMINOATIONS
w1 — A e Lot "!:s,"' . PR BT SEMATE OVEREND M 1RO A
A% < s vt v 41 €
v G e (=1 [} - St mamats v e
14 220 || o e oy, || e
A CAUTION
12 13
l-"-““..“—-“ m *m &
Sl e EFesrsrnas | [ <open cLose >
[mxm SRR
16
15 N5
HOT C purre=
| CAUTION - DO NOT USE WITHOUT CATCHER | g8 ter, |
_— \ C18 Comber ‘ P18 Comber P18 Bagger | P18 Seeder
tem Description | KitNo.54052 | KitNo. 54053 Kit No. 54054 ‘ Kit No. 54055
1 | Decal, BlueBird Logo W/Bird, Large | X F_ i S X ___l___ N
|2 | Decal C18 Lawn Comber + % & i I
5 | Decal.PiglawnComber [ | x| x|
4 | Decal.Pi8Seeder | Y [ b e B
__5 Decal. quggi_rd Bird:_d"___ o X _-' B .4 ___Xq B - *_X___
6 | Decal Height Adjustment i X e X R, S R
7 | Decal GageOial | N R N S
8 | Decal DangerFoot | I S x | x 1 X
9 | Decal. SeedApplicationChart | T X
|10 | Decal DangerChute S X i
11 | Decal Controls, P18/C18 | X | X X X
[ 12 Decal, Warning Carbon Monoxide | X | X X i X 1
13 Decal, OpenfClq_se. Wri_llgﬂ__ B X <
14 Decal, Caution List X X_ X X “‘_
15 Decal, Caution Catcher X
16 Decal, “HOT" Seeder Lid X




Decal Placement

P18 Comber/ C18 Comber

P18 Seeder

P18 Comber With Bagger



Replacement Parts List C18 Lawn Comber

15m



BLUEBIRD

I N T ER RN ATI ONA AL

L=,

Manual insert for cable and belt upgrade on models C 18 and P 18 basic model and with seeder and
bagger options.

C 18 BASIC MODEL

EXISTING BAIL

\ HANDLE BRACKET
\ 200590
- \ CABLE 923702

CABLE TIE 200359

BELT GUIDE 200624

BELT 54017

IDLERARM 200558

Z

e

PUSH RETAINER 200256

P/N 200648 REV. B



P 18 BASIC MODEL

EXISTING BAIL

HANDLE BRACKET 200594
FOLDING HANDLE 200590

CABLE 200580 —

CABLE TIE 200359

BELT GUIDE
200624

BELT 54018
8 HP BELT 200602

DECK BRACKET
200595

IDLERARM 200558

P/N 200648 REV. B



P 18 WITH BAGGER OPTION

BAIL 200586

HANDLE BRACKET 200599

CABLE 200580

CABLE TIE 200359
I

|

|
BELT GUIDE !
200624

BELT 54018
8 HP BELT 200602

DECK BRACKET
200595

IDLERARM 200558

P/N 200648 REV. B



Adjust belt guide as shown below. Gap between the belt guide and the pulley needs to be 1/16”

INSTALL BELT GUIDE
AS SHOWN, 1/16” FROM
THE PULLEY

When you stand and pull the bail tight against the handle, the spring on the lower end of the cable must
begin to stretch, and lengthen about an 1/8” to 1/4”. This ensures that the spring pressure is being
applied to the belt to make it run without slipping. If you need to adjust the cable, loosen the tightening

nuts on the handle bracket and lengthen or shorten the cable until the proper adjustment is obtained,
then retighten the nuts. Reinstall the belt shield.

P/N 200648 REV. B



C18 COMPACT COMBER

Item | Part No. Description

1 54001 Handle Assy - includes handle, bail, clutch cable, S-hook and handle grip, eye bolt and nut

2 54002 Clutch Cable Assy - includes clutch cable and S-Hook

3 54003 Bail

4 54004 Knob, Folding Handle Kit - includes knob, washer and bolt

5 54005 Lower Handle Assy - Includes folding handle mount, 5/16 - 18 x 1 3/4” hex head bolt, 5/16” internal lock washer and 5/16 - 18
hex nut

6 5140 Belt Keeper Kit - includes belt keeper, 5/16” washer, 5/16 - 18 hex lock nut, 5/16 - 18 x 3/4" carriage bolt

7 54006 Belt Guard Kit - includes shield, 3/8" internal lock washer and 3/8 - 16 acorn nut

8 54058 Deflector Kit - includes deflector strap, 1/4 - 20 x 3/4” slotted round screw (4 ea), 1/4 - 20 hex keps nut (4 ea)

9 5161 Deflector, neoprene

10 54007 Depth Lever Assy - includes height adjustment link (2 ea), adjustment lever, 5/16 - 18 x 1 1/4” hex head bolt (2 ea). 5/16 - 18 x
1 1/2" hex head bolt, 5/16” flat washer (6 ea), 5/16 - 18 hex lock nut (3 ea)

11 5027 Idler Assy Kit - includes 2 3/4" idler pulley , clutch spring, idler arm, idler tab, 3/8" washer, 3/8 - 16 hex jam nut, 3/8 - 16 hex

lock nut, 3/18 - 16 x 4" hex screw
12 0343 Pulley, idler 2 3/4” 0D

13 5121 Mounting Arm, idler pulley

14 5129 Spring, Clutch rod

15 54008 Depth Adjustment Knob

16 54009 3-pronged lock depth knob

17 54010 Rotor guard

18 5051 Wheel, 8" x 1 3/4", ball bearing

19 54011 Bolt kit for wheel - includes 1/2 - 13 x 3 1/4” hex bolt, 1/2” washer (2 ea), 1/2 - 13 hex jam nut (2 ea), 1/2" lock washer (1ea)

20 54012 Lift Arm Rod Kit - includes 1/4" cotter pin, 3/8" washer, plated rod

21 54013 Lift Arm Assy Kit - includes lift arm weldment, torsion spring

22 54014 Torsion spring

23 0315 Bearing, 3/4" with locking collar

24 5185 Stamping kit - includes 5/16 - 18 hex nut (2 ea), 5/16 - 18 x 3/4” carriage bolt (2 ea), bearing flanges (2 ea). 5/16 lockwashers
(2 ea)

25 5005 Rotor cap, 3/4"1D

26 54015 V-Pulley, B-5.0" 0D, tapered bore.

27 54016 Bushing kit - includes bushing 3/4" bore with screws, 3/16" square key

28 54017 V-Belt, B-33", special

29 54019 V-Pulley engine kit for 3/4” bore - includes V-pulley 2 1/2° 0D x 3/4” bore, 3/16” square key

30 54021 Engine Bolt Kit - includes 5/16 - 18 x 1 1/2" carriage bolt (4 ea), 5/16" washer (8 ea). 5/16 - 18 hex lock nut (4 ea)
31 | 54022 | Deck,C18 o
32 54052 Kit, Decal C18 comber

To order Flail blade assembly or parts, please see page 23
To order Delta blade assembly or parts, please see page 24
To order Spring Tine assembly or parts, please see page 25

=16



Replacement Parts List P18 Lawn Comber

3

17 =



P18 COMBER

| Item | Part No. Description

1 54023 Handle Assy - includes handle, bail, clutch cable—:_s-hnok and handle grip.

2 | 54004 | Clutch Cable Assy - includes clutch cable and S-hook

3 | 54003 | Bal -

4 5167 Bolt Kit, handle - includes 5/16-18 x 1 %uex cap screw (2 ea), 5/16-18 hex nut (2 ea)

5 5140 Belt Keeper Kit - includes belt keeper, 5/16" wash-e_r. 5/16 - 18 hex lock nut, 5/16 - 18 x 3/4” carriage bolt

6 54025 Belt Guard Kit - includes shield. 3/8" internal lock washer and 3;8 - 16 acorn nut

7 54058 Deflector Kit - includes deflector strap. 1/4 - 20 x 3/4” slotted round screw (4 ea), 1/4 - 20 hex keps nut {Ze'a]. S

8 5161 Deflector, neoprene

9 5400{ Depth Lever Assy - includes height adjustment link (2 ea), adjustment lever, 5/16 - 18 x 1 1/4" hex head bolt (2 ea). 5/16 - 18 x

1/2" hex head bolt, 5/16" flat washer (6 ea), 5/16-18 hex lock nut {3 ea}
10 5027 Idler Assy Kit - includes 2 3/4" idler pulley, clutch spring, idler arm, idler tab, 3/8" washer, 3/8 - 16 hex jam nut, 3/8 - 16 hex
lock nut, 3/18 - 16 x 4" hex screw.

11 0343 Pulley, idler 2 3/4° 0D

12 51 é1 Mounting Arm, idler pulley _

13 | 5120 | Spring, Clutch rod o )

14 | 54008 Depth Adjustment Knob o

i 54009 3-pronged Io-ck depth knob

16 54010 Rotor guard

17 ..5051 Front wheel, 8 x 1 3/4", ball bearing

18 5053 Rear wheel. 10" x 2 3/4", ball bearing

19 54011 Balt kit for front wheel - includes 1/2 - 13;-3 1/4" hex bolt, 1/2" washer (2 ea), 1/2 - 13 hex jam}iut (2 ea), 1/2" lock washer

- (1ea)

20 54Déé Boil kit for rear wheel - includes 5/8 -11 x 4" hex bolts, 5f8ﬂ1r1_qhex jam nut (2 ea), 5/8" flat washer {2 ea)

21 54027 T Wheel plate kit - includes wheel plate. 1/4 - 20 x 3/4 hex bolt (2 ea) and 1/4-20 hex keps nut (2ea)

22 54012 Lift Arm Rod Kit - includes 1/4” cotter pin, 3/8" washer, plated rod

23 54028 Lift Arm Assy Kit - includes lift arm we.ld;-e;tfmrsion spring

24 54014 Torsion spring

25 0315 Bearing, 3/4” with locking collar - _

26 5185 - SIanfpmg kit - includes 5/16 - 18 hex nut (2 ea), 5/16 - 18 x 3/4" carriage bcm (2 ea), bearing flanges (2 ea). 5/16" lockwashers

(2 ea)

27 | 5005 Rotor cap, 3/4ID - -

28 | 54015 | V-Pulley, B-5.0° 0D, Tapered Bore o 1

29_ ER 54016 Bushing kit - includes bushing 3!4_.E_ore wnh screws, 31 6 sqmre_key o

0_| 54018 | VBeMB-34", special o

31 | 0339 V-Belt, B- 36'$pecial (used for 8hp engine only]

32 | 54019 | V-Pulley engine kil for 3/4"bore - includes V-pulley 2 /20D % 34" bore. 3116 square key o B
____3%_ 54020 Y-Pulley engine kit for 17 bore - mrlude‘; v pullcy 2 1!2 DD x1 bore 134 square key {used fﬁp engme onw] - ]

34 54(]__21_ Engme Bolt Kit - includes 5/16 - 18 % 11/2" carriage bolt {4 eé: ”16 washer {8 eal. 5/16 - 18 hex lock nut M °=11

35 - 54029 Deck Cover Kit, P18 - includes cover, 1/4 - _2_D_>< 314 sloﬁed round screw (6 ea) _

3 | 54030 | Deck, P18 - ) o

37 54053 Kit, Decal P18 comber - -

To order Flail blade assembly or parts, please see page 23
To order Delta blade assembly or parts, please see page 24

=18



P18 Lawn Comber with Bagger

Replacement Parts List

19 =



P18 COMBER WITH BAGGER

ltem | Part No. Description

1 54023 Handle Assy - includes handle, bail, clutch cable, S-hook and handle grip. =1

2 54024 Clutch Cable Assy - includes clutch cable and S-hook

3 54003 Bail

4 5167 Bolt Kit, handle - includes 5/16-18 x 1 3/4" hex cap screw (2 ea), 5/16-18 hex nut (2 ea)

5 5140 Belt Keeper Kit - includes belt keeper, 5/16” washer. 5/16 - 18 hex lock nut, 5/16 - 18 x 3/4" carriage bolt

6 54025 Belt Guard Kit - includes shield, 3/8" internal lock washer and 3/8 - 16 acorn nut

7 54007 Depth Lever Assy - includes height adjusiment link (2 ea), adjustment lever, 5/16 - 18 x 1 1/4” hex head bolt (2 ea). 5/16 - 18 x 1
1/2" hex head bolt, 5/16" flat washer (6 ea), 5/16 -18 hex lock nut (3 ea)

8 5027 Idler Assy Kit - includes 2 3/4” idler pulley, clutch spring. idler arm, idler tab, 3/8” washer, 3/8 - 16 hex jam nut, 3/8 - 16 hex lock
nut, 3/18 - 16 x 4" hex screw.

9 0343 Pulley, idler 2 3/4° 0D

10 5121 Mounting Arm, idler pulley

11 5129 Spring, Clutch rod

12 54008 Depth Adjustment Knob

13 54009 3-pronged lock depth knob

14 54010 Rotor guard

15 5051 Front wheel, 8" x 1 3/4", ball bearing

16 5053 Rear wheel, 10" x 2 3/4", ball bearing

17 54011 Bolt kit for front wheel - includes 1/2 - 13 x 3 1/4” hex bolt, 1/2" washer (2 ea), 1/2 - 13 hex jam nut (2 ea), 1/2" lock washer (1 ea)

18 54026 Bolt kit for rear wheel - includes 5/8 -11 x 4” hex bolts, 5/8 -11 hex jam nut (2 ea), 5/8 flat washer (2 ea)

19 54031 Wheel plate kit - includes wheel plate and 1/4 - 20 x 3/4 hex bolt (2 ea), 1/4 - 20 hex keps nut (2 ea)

20 54012 Lift Arm Rod Kit - includes 1/4” cotter pin, 3/8” washer, plated rod

21 54028 Lift Arm Assy Kit - includes lift arm weldment, torsion spring

22 54014 Torsion spring

23 0315 Bearing, 3/4" with locking collar

24 5185 Esztam}ping kit - includes 5/16 - 18 hex nut (2 ea), 5/16 - 18 x 3/4” carriage bolt (2 ea), bearing flanges (2 ea). 5/16" lockwashers

ea

25 5005 Rotor cap, 3/4°ID

26 54015 V-Pulley, B-5.0" 0D, Tapered Bore

27 54016 Bushing kit - includes bushing 3/4” bore with screws, 3/16” square key

28 | 54018 | V-BelB-34"special

29 | 0339 V-Belt, B- 36 Special (used for 8hp engine only)

30 54019 V-Pulley engine kit for 3/4" bore - includes V-pulley 2 1/2" 0D x 3/4" bore, 3/16" square key

3 54020 V-Pulley engine kit for 1" bore - includes V-pulley 2 1/2 0D x 1" bore, 1/4” square key (used for 8hp engine only)

32 54021 Engine Bolt Kit - includes 5/16 - 18 x 1 1/2" carriage bolt (4 ea), 5/16" washer (8 ea), 5/16 - 18 hex lock nut (4 ea)

33 54030 Deck, P18

34 54034 Bagger platform kit - includes platform, casters (2 ea)

35 54035 Neoprene deflector 3/16”x 20.5"

36 54036 Chlu:i kit}— includes 3/16" x 20.5" neoprene deflector, chute mounting strap, 1/4 -20 x 5/8" hex screw (2 ea). 1/4 - 20 hex keps
nut (4 ea

37 54037 Chute weldment kit - includes chute weldment, 1/4-20 x 3/4" round slotted screw (3 ea) and 1/4 - 20 hex keps nut (3 ea)

38 54038 Bagger frame

39 5464 Catcher Bag

40 7000 Bagger Conversion Kit - includes bagger frame, catcher bag, chute weldment and hardware, neoprene deflector, mounting tab
and hardware, bagger platform, casters

41 54054 Kit, Decal P18 Bagger

To order Flail blade assembly or parts, please see page 23




P18 Seeder

Replacement Parts List

21w



P18 SEEDER

Iltem | Part No. Description

1 54057 Seeder Handle Assy - includes handle, bail, clutch cable, S-hook and handle grip.

2 54024 Clutch Cable Assy - includes clutch cable and S-hook

3 54003 Bail

4 5167 Bolt Kit, handle - includes 5/16-18 x 1 3/4" hex cap screw (2 ed), 5/16-18 hex nut (2 ea)

5 5140 Belt Keeper Kit - includes belt keeper, 5/16" washer, 5/16 - 18 hex lock nut, 5/16 - 18 x 3/4” carriage bolt

6 54025 Belt Guard Kit - includes shield, 3/8” internal lock washer and 3/8 - 16 acorn nut

7 54007 Depth Lever Assy - includes height adjustment link (2 ea), adjustment lever, 5/16 - 18 x 1 1/4” hex head bolt (2 ea), 5/16- 18 x 1

1/2" hex head bolt, 5/16” flat washer (6 ea), 5/16 -18 hex lock nut (3 ea)
8 5027 Idler Assy Kit - includes 2 3/4" idler pulley, clutch spring, idler arm, idler tab, 3/8” washer, 3/8 - 16 hex jam nut, 3/8 - 16 hex lock
nut, 3/18 - 16 x 4" hex screw.

9 0343 Pulley, idler 2 3/4” 0D

10 5121 Mounting Arm, idler pulley

1 5129 Spring, Clutch rod

12 54008 Depth Adjustment Knob

13 54009 3-pronged lock depth knob

14 54010 Rotor guard

15 5051 Wheel, front, 8" x 1 3/4", ball bearing (2 ea)

16 54011 ﬁn[t }kit for front wheel - includes 1/2 - 13 x 3 1/4” hex bolt, 1/2" washer (2 ea), 1/2 - 13 hex jam nut (2 ea), 1/2" lock washer

ea

17 54041 Wheel, left rear kit - includes 10" x 1.75" wheel 5/8" bore smooth, 1/4” % 1 1/8" roll pin

18 54042 Wheel, right rear kit - includes 10" x 1.75" wheel 5/8" bore bearing, 5/8” external self-locking retaining ring (2 ea)
19 54012 Lift Arm Rod Kit - includes 1/4” cotter pin, 3/8" washer, plated rod

20 54028 Lift Arm Assy Kit - includes lift arm weldment, torsion spring

21 54014 Torsion spring

) 22 0315 Bearing, 3/4” with locking collar
23 5185 gam]ping kit - includes 5/16 - 18 hex nut (2 ea), 5/16 - 18 x 3/4” carriage bolt (2 ea), bearing flanges (2 ea), 5/16" lockwashers
ea

24 5005 Rotor cap, 3/4" 1D

25 9127 Bearing, 5/8" with locking collar

26 54049 Stamping kit - 1/4 -20 hex nut (2 ea}, 1/4 -20 x 3/4" carriage bolt (2 ea), bearing flanges (2 ea)

27 54015 V-Pulley, B-5.0" 0D, Tapered Bore

28 54016 Bushing kit - includes bushing 3/4" bore with screws, 3/16" square key

29 54018 V-Belt, B-34", special

30 0339 V-Belt, B-36", special(ysed for 8hp engine onlvy)

31 54019 V-Pulley engine kit for 3/4” bore - includes V-pulley 2 1/2° 0D x 3/4" bore, 3/16" square key

32 54020 V-Pulley engine kit for 1” bore - includes V-pulley 2 1/2 0D x 1" bore, 1/4" square key (used for 8hp engine only)
33 54021 Engine Bolt Kit - includes 5/16 - 18 x 1 1/2" carriage bolt (4 ea), 5/16" washer (8 ea), 5/16 - 18 hex lock nut (4 ea)
34 54030 Deck, P18

35 54058 Deflector Kit - includes deflector strap, 1/4 - 20 x 3/4” slotted round screw (4 ea), 1/4 - 20 hex keps nut (4 ea)

36 54059 Deflector, neoprene for seeder

37 54043 Lid, seed hopper kit - includes lid, window and hardware

38 54044 Dial, gage kit - includes dial, bracket and hardware.

39 54045 Control, Push/Pull kit - includes Push/Pull control, control mount plate, bracket (2 ea), and hardware

40 54046 Seed hopper

41 54047 Agitator bar, includes agitator, self-tapping screw

42 54048 Axle, 5/8" shaft, seeder

' 43 6900 Seeder Conversion Kit - Includes hopper, agitator, seeder control, and hardware.

44 54055 Kit, Decal P18 Seeder
45 54062 Kit, Gate P18 Seeder

To order Delta blades assembly or parts, please see page 24




Flail Blade Reel

2y

I 3@\\‘@

PART NUMBER
ITEM DESCRIPTION C-18 P-18
1 Rotor, Flail Assy. (does not include blades, bearings, or shafts) 5170 5170
Rotor, Flail Assy, Complete w/o bearings 5275 5175
Rotor, Flail Assy., Complete w/Blades & Bearings 5280 5180
2 Shaft set, 4 ea w/ C-clips 5002 5002
3 Retaining Clip 0351 0351
4 Blade set (52 ea), %" x 3" 5201 —
5 Blade and Shaft set (5201 & 5002) 5203 =
6 Spacer set, rubber (48 ea) 5004 5004
7 Blade Set (52 ea), %" x 4" — 5001
8 Blade and Shaft Set (5001 & 5002) — 5003 -
9 Bearing, 3/4” with Locking Collar 0315 0315
10 Stamping Kit — Includes Flanges & Hardware 5185 5185

23=



Delta Blade Reel

When blades no longer penetrate surface, replace blades

PART NUMBER

ITEM DESCRIPTION C-18 P-18
1 Delta Reel Assy., w/o Blades or Hardware 5249 5049
Delta Reel Assy., Complete w/o Bearings 5920 5940

Delta Reel Assy., Complete w/Blades & Bearings 5922 5242

2 Blade set, Delta (20 ea) 5970 5970
3 Bolt kit, blade (40 ea) 5075 5075
4 Shaft, Delta Reel w/nut & washers 5061 5061
5 Spacer, carrier, steel tube (1 ea) 5064 5064
6 End ring, steel (1 ea) 5065 5065
7 Plate, blade carrier (1 ea) 5268 5062
8 Plate, blade spacer (1 ea) 5269 5063
9 Bearing, 3/4” with Locking Collar 0315 0315
10 Stamping Kit — Includes Flanges & Hardware 5185 5185




Spring Tine Reel

25.

* Spring tines can be replaced
without removing the reel assembly.

» Replacement requires 1/2” socket.

* This reel is only used on the C18

comber.
ITEM PART NO. DESCRIPTION
1 ER91010 Spring Tine w/ Sleeve (orders in increments of 100 are preferred)
2 ER91011 Clamp, Tine (orders in increments of 100 are preferred)
3 ER91012 Screw for Tine (orders in increments of 100 are preferred)
4 54050 Tine Reel Assy, Complete w/o bearings
54056 Tine Reel Assy, Complete w/bearings
54051 Shaft, Tine Reel
0315 Bearing, 3/4” With Locking Collar
5185 Stamping Kit — Includes Flanges & Hardware




P18 Catcher Bag Assembly Instructions
(P/N 7000)

Slotted Round
Head Screws

Wheel Plate

Deck Cover

N
Rear Wheel eoprene Deflector

Deflector Strap

Disassemble both rear wheels, wheel plate and hardware. Remove deck cover, neoprene deflector
and deflector strap by removing ten slotted round head screws.

=26



P18 Catcher Bag Assembly Instructions

@ A) Assemble the chute assembly to the comber deck using three 1/4-20 round head screws on top and two
1/4-20 hex bolts on the side as shown below.

B) Re-assemble wheels using the provided catcher tray wheel plate.

C) Attach catcher bag tray to the comber by inserting the hooks on the tray into the catcher bag wheel
plate.

D) Assemble the catcher bag to the bag frame using the instruction provided with the bag.

Do not use or start engine
without the catcher bag attached.

Chute Assembly

1/4-20 Round Head

Catcher Tray
Wheel Plate

1/4-20 X 5/8 Hex Bolt

27 .



P18 Seeder Attachment Assembly Instructions
(P/N 6900)

Slotted Round
Head Screws

Deck Cover

Rear Wheel Neoprene Deflector

Deflector Strap

@ Disassemble both rear wheels, wheel plate and hardware. Remove deck cover, neoprene deflector

and deflector strap by removing ten slotted round head screws.

=28



P18 Seeder Attachment Assembly Instructions

Agitator

[

Control Cable

Washer

/ Lock Washe

§oo

1/4 X 1” Bolt

Deflector

Dial Bracket

Wheel Left Bearing Collar Dial

Deflector Strap

@ Bearing & Flange

A) Assemble bearing and bearing flanges from inside of deck as shown using 1/4” carriage bolts and nut as
shown in enlarged view. Do not tighten nuts until wheel axle has been assembled.

B) Assemble hopper, ncoprene deflector, deflector strap, dial bracket and dial as shown. Use 4 each 1/4 x 17
long bolts along the deflector strap and 3 each 1/47 x 5/8” long bolts on the hopper mount above the
deflector strap. Be sure that the control cable is not trapped between the hopper and the rear deck plate
when assembling.

C) Slide the axle through the bearing — hopper — agitator and out the other bearing as shown. Tighten the
bearing bolts which were kept loose from step B.

D) Attach the agitator to the axle by aligning the hole in agitator with the hole in the axle and attach using

#8-32 screw.

E) Lock each of the bearings to the shaft by using the provided bearing collar and rotating onto the bearing
until it locks into place. Tighten the set screw on the bearing collar.

F) Assemble the left wheel to the shaft using the roll pin as shown.

G) Attach the right wheel to the shaft in the following order — Washer, Wheel, Washer and two Lock
Washers.

20 =



P18 Seeder Attachment Assembly Instructions

@ Modify the handle to provide the
control lever mounting to the
handle by drilling two holes as
shown in the illustration.

4

\231' Dia Thru

Hex Nuts

Hex Bolts

Washer

Cable Bracket

@ Attach the control lever to the handle using the 1/47 hex
bolts, washers and nuts provided. Attach the cable to the
handle in three places as shown using the cable brackets.
Attach the Open/Close Decal next to the control lever on
the handle as shown above.

= 30



	INDEX
	SPECIFICATIONS
	CABLE ATTACHEMENT
	FEATURES AND CONTROLS, C18
	FEATURES AND CONTROLS, P18
	GENERAL SAFETY INSTRUCTIONS
	USING YOUR NEW COMBER/SEEDER
	MAINTENANCE AND SERVICE
	OPERATING INSTRUCTIONS
	DECALS
	REPLACEMENT PARTS, C18
	REPLACEMENT PARTS, P18
	FLAIL BLADE REEL
	DELTA BLADE REEL
	SPRING TINE REEL
	P18 CATCHER BAG ASSEMBLY
	P18 SEEDER ATTACHMENT ASSEMBLY

